
This Owner's Manual is provided and hosted by Appliance Factory Parts.

Wolf R36-SERIES
Owner's Manual

Shop genuine replacement parts for Wolf R36-SERIES

Find Your Wolf Electric Range Parts - Select From 82 Models

-------- Manual continues below --------

https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/ranges/wolf/r36-series.html
https://www.appliancefactoryparts.com/ranges/wolf/


RRAANNGGEESS  &&  RRAANNGGEETTOOPPSSParts Lists with Exploded Views

18

36” Range Door and Riser Parts List

Ref # Part # Description

1 787624 Strip, Filler (Island Trim)
2 714589 Ring, Retaining
3 719287 Pin, Door Hinge
4 802808 Hinge, Door Stiffener Support Assy Lh
5 *Special Order, Call Factory Parts Department

Door, Oven Assy, 36”
6 767835 Panel, Back 36” Range
7 730228 Screw, #10-24 x ½”
8 767665 Liner, Door Assy 36” (See SN Breaks)

802811 Liner, Door Assy 36” (See SN Breaks)
9 720814 Window, Oven Door Lg.

10 723296 Clip, Oven Glass Retainer
11 722328 Glass, Oven Door
12 800636 36” Door Insulation
13 802807 Hinge, Door Stiffener Support Assy Rh
14 800636 36” Door Insulation
15 730141 Screw, ¼-20” x ½”
16 730308 Washer, Lock ¼
17 787592 Channel Door Spacer
18 730239 Screw, #8 x 3/8” 
19 767664 Skin, Door SS, 36” Range 

800984 Skin, Door SS, 36” Range (See SN Breaks)
767663 Skin, Door Black, 36” Range

20 719628 Bracket, Belly Bar Rh
21 719627 Bracket, Belly Bar Lh
22 720838 Handle, Oven Door, 36” Range
23 800925 Logo, Wolf, Large
24 730509 Clip, Tinnerman
25 730335 Washer, Lock #10
26 730028 Screw, #10-24 x 1”
27 722424 Trim, J Oven Window Lg.
28 803865 Spacer, Door 36” Range

Not Shown

806660   Riser 5-R36
800016   Riser 10-R36
800020   Riser 20-R36

NOTE: Door and door components prior to serial number 17000000.  See page 20 & 21 for door
and door components starting with serial number 17000000.



Parts Lists with Exploded Views

19

RRAANNGGEESS  &&  RRAANNGGEETTOOPPSS

1

6

7

8

9

10
11

12

13

14 15
16
17 18

19

20

21

22

25

26

27

28

2  

3
7

23

24

4

5

36” Range Door and Riser View



RRAANNGGEESS  &&  RRAANNGGEETTOOPPSSParts Lists with Exploded Views

20

NOTE: Door and door components starting with serial number 17000000.  See page 18 & 19 for
door and door components prior to serial number 17000000.

36” Range Door Parts List (Starting with Serial Number 17000000)
Ref # Part # Description

1 *Special Order, Call Factory Parts Department 
Door, Oven Assy, 36” Door Assy. SS

2 809662 Liner, 36” Door-Range, SVCE
3 809637 Hinge Hydraulic, SVCE
4 809658 Hinge, Spring, 36”SVCE
5 809667 Clip, Oven Glass Retainer, SVCE
6 730228 Screw, #10-24 x 1/2”
7 809651 Window, Oven Door Large, SVCE
8 809664 Glass, Oven Door, Large, SVCE
9 809661 Insulation, Blkt, 36”, SVCE

10 809639 Bracket Assy, End Cap, Range, SVCE
11 730141 Screw, 1/4-20” x 1/2”
12 809640 Handle End Cap, Right, SVCE
13 809641 Handle End Cap, Left, SVCE
14 804396 8-32x .375 Set Screw
15 809659 Handle Bar, 36”, SVCE
16 800925 Logo, Wolf, Large
17 809656 Door, Skin - 36” Logo Assy, SVCE
18 809663 J-Trim, Oven Window Lg, SVCE
19 809660 Baffle, 36” Door - Range SVCE
20 803273 Pin, Pilot
21 809373 Retainer, Hinge, SVCE
22 730239 Screw, #8x3/8”
23 803372 #10-16 X ½” Screw  CR Truss HD

804789 Washer, Fiber
24 801541 8-18 X ½” Screw TYPE B H/W/HD



Parts Lists with Exploded Views

21

RRAANNGGEESS  &&  RRAANNGGEETTOOPPSS

1

4

3
5

2

19
9

11

720

6

8

10

17

10
12

14
16

13

15

18

21

22

23

24

36” Range Door View (Starting with Serial Number 17000000)



RRAANNGGEESS  &&  RRAANNGGEETTOOPPSSParts Lists with Exploded Views

22

36” Range Dress Panels Parts List

Ref # Part # Description

1 787306 Panel, Outer RH, SS 30/36” Range
787308 Panel, Outer RH, Blk 30/36” Range

2 786714 Pan, Grease SS W/O Dimples
801687 Pan, Grease W/Dimples

3 768259 Baffle, Roll Front 36” Range
4 801922 Roll Front
5 730228 Screw #10-24 x ½” Phillips
6 807587 Skirt, Front SS, 36” Range

767668 Skirt, Front Black, 30” Range
7 809367 Panel, Lower Front, SS

767645 Panel, Lower Front, Black 3
8 788028 Pan, Drip Assy.  (See SN Breaks)

801361 Drip Tray, 36”  (See SN Breaks) 
9 719711 Arm, Rocker RH

10 766547* Bracket, Door Switch
809377** Bracket, Door Switch

11 809365 Switch, Door Interlock
12 730228 Screw 10-24 X 1/2" Phillips Head
13 730535* Nut, 6-32 Lock
14 730506* Nut, Oversize
15 719331* Bolt, Eye ¼-20 x 3”
16 718361* Spring, Door
17 768260* Angle, Switch
18 719710* Arm, Rocker, LH
19 719344* Hook, “S”, Oven Door
20 719350* Pin, Clevis, 3/8 x 2”
21 730410* Pin, Cotter, 3/32” x 1-1/4”
22 730310* Washer
23 787307 Panel, Outer LH, SS 30/36” Range

787309 Panel, Outer LH, Blk 30/36” Range
24 767622 Channel, Front, 36” Range
25 767623 Channel, Rear, 36” Range
26 714369 Bushing, Snap 1/2”
27 722270 Rivet, Pop 3/16”

Not Shown

801256 Slide, Drip Tray, Lh
801257 Slide, Drip Tray, Rh 

* - Prior to Serial Number (PTS) 17000000

** - Starting with Serial Number (SWS) 17000000



Parts Lists with Exploded Views

23

RRAANNGGEESS  &&  RRAANNGGEETTOOPPSS

23

1

3

8

4

5

5

7

6

9

5

2

10

12

513

11

18

19

14

5

17

20 21

22

15    

16

24
25

26 27

36” Range Dress Panels View



RRAANNGGEESS  &&  RRAANNGGEETTOOPPSSParts Lists with Exploded Views

24

36” Range Top Parts List

Ref # Part # Description

1 720829 Grate, Spider (See SN Breaks) 
809099 Grate, Spider (See SN Breaks)

2 722421 Grate Foot Pad (See SN Breaks)
3 722422 Washer, Silicone, Spider Grate 

(See SN Breaks)
4 800041 Burner, Inner Head, Black Enamel

720801 Burner, Inner Head, Plated
5 720887 Base, Inner Burner (See SN 

Breaks) 
800044 Burner, Inner Base, Black Enamel 

(See SN Breaks) 
6 720803 Burner, Outer (See SN Breaks)

801150 Cap, Burner, Outer Head, Black 
Enamel

7 720802 Ring, Cross (See SN Breaks)
801151 Ring, Burner, Inner Base, Black 

Enamel
8 803965 Burner Ring/Cap, Service Package
9 766446 Top, Pressed Stl Porc (See SN 

Breaks)
805519 Top, Pressed Steel (See SN 

Breaks)
10 801149 Burner, Body Assy
11 806483 Service Components, Electrode
12 722162 Screw, Phillips Head
13 807864 Holder, Jet Assembly
14 720886 Venturi
15 730228 Screw #10-24 x ½”
16 800882 Orifice, Inner Burner, Natural Gas

800052 Orifice, Inner Burner, LP Gas
17 720900 Fitting, Inner Orifice
18 807598 Spring
19 720822 Ring
20 719566 Sleeve, ¼” Fiberglass
21 800872 Orifice, Outer Burner, Natural Gas

800051 Orifice, Outer Burner, LP Gas
22 767615 Panel, Burner Support
23 809019 Burner Assembly - Also need to 

order # 806483
24 762215 Back Splash, Decorative
25 759715 Cover, Charbroiler/Griddle, 11”
26 803581 Rack - Charbroiler Assy 
27 769593 Frame, Charbroiler
28 722631 Screen, Reverberator
29 762444 Plate, Blank Off

Ref # Part # Description

30 809183 Burner, Infrared Assy, Griddle/Char
31 800048 Orifice, IR Charbroiler, Natural Gas

800050 Orifice, IR Charbroiler, LP Gas
32 800258 Elbow, 3/8” x 3/8”
33 786978 Baffle, Burner Front
34 786129 Spacer, IR Burner
35 786029 Bracket, Sparker
36 714415 Sparker
37 801265 Single Griddle Cover Kit - 11" 

Griddle (See SN Breaks)
809311 Griddle Cover - 11" New Style 

Griddle
801266 Double Griddle Cover Kit - 22" 

Griddle Old Style Griddle Cover & 
BackSplash (See SN Breaks)

809312 Griddle Cover - 22" New Style (See
SN Breaks)

38 802508 Griddle Assembly, 11”
802509 Griddle Assembly, 22”

39 800067 Seal, Griddle, 20”
40 800066 Seal, Griddle, 9”
41 800048 Orifice, IR Charbroiler, Natural Gas

800050 Orifice, IR Charbroiler, LP Gas
42 786127 Baffle, Griddle
43 803168 Flex Tubing Service Package 

3/8” x 18”
44 770093 Valve, Solenoid (Coil Only)
45 730229 Screw #10-24 x 1-1/2”
46 719376 Elbow, Brass 3/8”

719377 Fitting, Straight 3/8”
47 804404 Holder, Single Solenoid

756302 Holder, Double Solenoid
48 803167 Flex Tubing Service Package 

3/8” x 12”
49 807622 Valve, Single Solenoid, w/fittings

807623 Valve, Double Solenoid, w/fittings
50 804230 Grate, Wok, (See SN Breaks)
51 800146 S Grate, Rear (See SN Breaks)

804229 S Grate, Rear (See SN Breaks)
52 800137 S Grate, Front (See SN Breaks)

804228 S Grate, Front (See SN Breaks)
53 800010 S Grate Spacer (See SN Breaks)
54 804711 Shield, Charbroiler Electrode

Not Shown

722218  Hook, Porcelain Top Remover
767627 Spacer, Burner Support
807066 Shield, Rubber - Electrode



Parts Lists with Exploded Views

25

RRAANNGGEESS  &&  RRAANNGGEETTOOPPSS

32

29
30

28

27

26

25

35

36

31

24

IR Charbroiler

33
15

34

15

22

15

Surface Burner

10

14

11

21
13
12

17

18
19

20

15

16

23

9

45

6

7

3

1

2

8

50

51

52

53

38

37

40
39

48

49
45

43
44

46

41

30

IR Griddle

15
42

37

36

38
35

15

46

47

54

36” Range Top View



RRAANNGGEESS  &&  RRAANNGGEETTOOPPSSParts Lists with Exploded Views

26

36” Range Front Panel Parts List

Ref # Part # Description

1 767670 Baffle, Broiler Range
2 722282 Seal, Door Top (See SN Break)

803810 Gasket, Door 36” (See SN Break)
3 720692 Seal, Door Side (See SN Break)

803810 Gasket, Door 36” (See SN Break)
4 730513 Nut, Hex Head
5 730311 Washer, Lock
6 718195* Bolt, Trunion

803579* Bolt, Trunion, Offset
730310* Washer, Trunion Shim

7 722283 Seal, Door Bottom (See SN Break)
803810 Gasket, Door 36” (See SN Break)

8 730228 Screw #10-24 x ½”
9 721013 Leg, Range, 3”

10 803436 Caster, Dual Wheel, 2”
11 714902 Thermostat, Oven
12 767656 Panel, Front, R366 (See SN

Breaks) - Also need to order 
# 722712 and # 722713

801080 Panel, Front, R366 (See SN 
Breaks) - Also need to order 
# 722712 and # 722713

13 722712 Label, Fan Switch
14 720815 Switch, Oven Fan
15 720879 Knob, Control, Red (See SN 

Breaks)
801312 Knob, Surface Burner Valve, Red 

(See SN Breaks) 
720880 Knob, Control, Black (See SN 

Breaks)
801313 Knob, Surface Burner Valve, Red 

(See SN Breaks) 
16 718146 Bezel, Thermostat (See SN Breaks)

801348 Bezel, w/Tick Mark (See SN 
Breaks)

17 720818 Knob, Oven Thermostat, Red (See 
SN Breaks)

801308 Knob, Oven Therm, W/Broil, Red 
(See SN Breaks)

720819 Knob, Oven Thermostat, Black 
(See SN Breaks)

801309 Knob, Oven Therm, W/Broil, Black 
(See SN Breaks)

18 730076 Screw #6-32 x ¼”

Ref # Part # Description

19 801346 Bezel, Front (See SN 
Breaks)

20 801347 Bezel, Rear (See SN Break)
21 720017 Light, Indicator, Red, Oven
22 720816 Switch, Oven Light
23 722564 Shield, Switch Terminal
24 715142 Terminal, Command Dummy
25 730239 Screw #8-32 x 3/8”
26 722713 Label, Light Switch
27 721017 Knob, Charbroiler Red (See SN 

Breaks) 
801306 Knob, Char/French Top, Red (See 

SN Breaks)
721018 Knob, Charboiler, Black (See SN 

Breaks)  
801307 Knob, Char/French Top, Black (See

SN Breaks)
28 767642 Panel, Front, R364C - Also need 

to order # 722712 and # 722713 
(See SN Breaks)

801079 Panel, Front, R364C (See SN 
Breaks) - Also need to order 
# 722712 and # 722713 

29 805787 Thermostat, Griddle 
30 767660 Panel, Front, R364G (See SN 

Breaks) - Also need to order 
# 722712 and # 722713

801081 Panel, Front, R364G (See SN 
Breaks) - Also need to order 
# 722712 and # 722713

31 721014 Knob, Thermostat W/Griddle, Red 
(See SN Breaks)

801310 Knob, Griddle Thermostat, Red 
(See SN Breaks)

721015 Knob, Thermostat W/Griddle, Black
(See SN Breaks)

801311 Knob, Griddle Thermostat, Black 
(See SN Breaks)

Not Shown

803239 Wrench, Caster Adjusting

* - Prior to Serial Number (PTS) 17000000

** - Starting with Serial Number (SWS) 17000000



Parts Lists with Exploded Views

27

RRAANNGGEESS  &&  RRAANNGGEETTOOPPSS

810

9

3

3

7

1
2

R364G

11

12

24

23

22

19

14

16

18

17

13

26

25

R366

11

22

27

17

13

26

25

R364C

11

29

13

30

15

16

17

31 1825

26

5
4

6

20

21

24

23

14

16

1819

20

21

14

22

24

23

28

15

15

19

20

21

36” Range Front Panel View 



RRAANNGGEESS  &&  RRAANNGGEETTOOPPSSParts Lists with Exploded Views

28

36” Range Manifold Parts List

Ref # Part # Description

1 803171 Flex Tubing Service Package 5/16” x 14”
2 807667 Ferrule,  Sleeve Brass
3 807677 Nut, Compress Brass
4 801937 Flex Tubing Service Package 3/16 x 27”
5 803172 Flex Tubing Service Package 3/8” x 42”
6 714361 Connector, 3/8”
7 722133 Screw, Hex Head
8 720885 Bracket, Valve Mounting
9 807665 Ferrule, 3/16”

10 720888 Fitting, 3/16”
11 723350 Regulator,, Pressure Convertible 3/4”

801358 Regulator, 1/2” Convertible
12 722832 Pipe, Offset
13 719033 Union, 1/2” Black
14 804418 Manifold (R366)
15 719370 Plug, Hex Head, 1/8”
16 801936 Flex Tubing Service Package 3/16” x 16”
17 800892 Orifice, Bypass Inner, Natural Gas

800055 Orifice, Bypass Inner, LP Gas
18 800884 Orifice, Bypass Outer, Natural Gas

800054 Orifice, Bypass Outer, LP Gas
19 809153 Burner Valve & Switch Assy, Nat

809154 Valve, Burner, LP Gas
20 807141 Valve, Switch
21 803169 Flex Tubing Service Package 3/8” x 48”
22 719393 Elbow, Brass, 3/8”
23 720330 Valve, Shut Off, Oven
24 722278 Elbow, Adapter, Compression
25 807668 Ferrule, 3/16”
26 807678 Nut, 3/8”
27 803167 Flex Tubing Service Package 3/8” x 12”
28 722413 Valve, Brass
29 713810 Switch, Valve Ignition
30 804418 Manifold (R366)

805655 Manifold (R364C)
805654 Manifold R364G)

31 714296 Tee
32 803168 Flex Tubing Service Package 3/8” x 18”
33 786977 Shield, Corner Wire

Not Shown

806378 Wiring Harness, Manifold, R366
806379 Wiring Harness, Rear, R366
806380 Wiring Harness, Manifold, R34C
806381 Wiring Harness, Rear, R34C
806382 Wiring Harness, Manifold, R364G
806383 Wiring Harness, Rear, R364G
807099 Harness Rpl Component, R366
807100 Harness Rpl Component, R364C
807101 Harness Rpl Component, R364G



Parts Lists with Exploded Views

29

RRAANNGGEESS  &&  RRAANNGGEETTOOPPSS

19

1

4

2

1

3

17

18

20
22

24  

R364G

6

16

19

1

4

2 3

5

7

17

18

20

21
22

23

15

R366

29
28

6

22

19

1

4

2
3

5

17

18

20

24

R364C

27 21

32

5
31

21

7
8

14

21

33

8
9

12

10

13

24

2 3

22

9
10

12

30

13

16

15

7
8

11
12

30
13

16

15

9
10

23

23

11

11

25

26

25

26

36” Range Manifold View 



RRAANNGGEESS  &&  RRAANNGGEETTOOPPSSParts Lists with Exploded Views

30

36” Range Oven Parts List

Ref # Part # Description

1 720761 Burner, Infrared Oven
2 766479 Bracket, Burner Left/Right
3 766592 Bracket, Burner Front/Rear
4 730228 Screw, #10-24 x ½”
5 766499 Bracket, Igniter, IR Range
6 723060 Igniter, Hot Surface
7 801690 Cover, Igniter Shield, Range
8 730230 Screw #8-32 x 3/8”
9 806873 Thermo Bulb Housing Assembly

10 806873 Thermo Bulb Housing Assembly
11 800120 Oven Deflector Rest
12 718601 Igniter, Norton
13 720696 Lamp, Oven Assembly
14 342766 Lamp, Oven 40w, 120v
15 720830 Lens
16 715221 Motor, Fan Oven
17 766451 Plug, Motor Mount
18 800628 Blade, Convection Fan
19 730229 Screw, #10-24 x 1-1/2”
20 766456 Cover, Blower Oven
21 720841 Rack, Oven 36” Range
22 714502 Pan, Broiler
23 766420 Deflector, Oven Bottom Range
24 767626 Panel, Oven Bottom 36” (See SN Break)

803544 Panel, Oven Bottom 36” (See SN Break)
25 720682 Rack, Guide
26 719393 Elbow, Brass 3/8”
27 803254 Valve, Oven Safety Single Hole
28 803166 Flex Tubing Service Package 3/8” x 6”
29 719385 Orifice Holder
30 800071 Orifice, Lg Oven, Natural Gas, #36

803882 Orifice, Lg Oven, LP, 1.65 Mm
31 807734 Orifice Bracket, Range
32 807861 Baffle, Lower Front
33 803973 Heatsink
34 803814 Burner Tube, Oven (See SN Break)

807729 Buner Tube, Bake (See SN Break)
35 766546 Baffle, Flue Range



Parts Lists with Exploded Views

31

RRAANNGGEESS  &&  RRAANNGGEETTOOPPSS

2

2

4

1

7

5

4

6

8

9

10
11

11
35

25

21

25

22

4

32
31

33

26

28

29
30

4

27

13

14

15

4

3

3

24

23

34

12

17

18
20

16

19

4

36” Range Oven View



RRAANNGGEESS  &&  RRAANNGGEETTOOPPSSParts Lists with Exploded Views

32

36” Range Rear Parts List

Ref # Part # Description

1 722632 Cord, Power
2 719393 Elbow, 3/8” x 3/8”
3 730230 Screw #8-32 x 3/8”
4 807668 Ferrule, Sleeve 3/8”
5 807678 Nut, Compress
6 801366 Flex Tubing Service Package 3/8” x 6”
7 715109 Valve, Broiler Safety
8 766542 Bracket, Safety Valve-Relay
9 714345 Bushing, Snap

10 786776 Box, Flue Assembly
11 730228 Screw #10-24 x ½” Phillips
12 786835 Box, Flue Center Assembly
13 730239 Screw #8 x 3/8”
14 722383 Relay, Fan
15 809416 Module, Spark 6 Point
16 768258 Panel, Module Range
17 800246 Washer, Flat, Teflon
18 766482 Cover, Blower Motor, Range
19 766593 Angle, Wall Brace
20 766458 Brace, Rear Bottom
21 719502 Box, Electrical
22 719503 Plate, Face Electrical Box
23 713813 Connector, 3/8”, Power Cord
24 801457 Elbow, 1/2” x 1/2”
25 801456 Nipple, 1/2” x 22 3/4”
26 786768 Bracket, Manifold Support
27 801459 Nipple, 1/2” x 3-1/2”
28 721030 Gasket, Red Rubber
29 722278 Elbow,  Adapter Compression
30 800259 Orifice, W/ELB Broil Natural (Stamp #48)

800057 Orifice, IR Broil (LP) 1.181MM (Stamp #56)

Not Shown

800247 Silicone, Red High Temp.



Parts Lists with Exploded Views

33

RRAANNGGEESS  &&  RRAANNGGEETTOOPPSS

1 2

3

5

4

6

7

9
10

118

12

13

14

15

16

1920

22

23

21

25

27

26

28

8

11

24

11

24
10

11

11

11

17

18

29
30

36” Range Rear View


